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Current Lead Test Data Sheet

Current Lead Serial Number 3W090?A

Dwg and Rev Number 03 =753 7-Ja% ~—&¢

Test ¥ Test Title Date Technician
1 Dimensional Check
Dimension A .
Lead # { 5 q/b‘:’ 9-25-03 JACK,
lead ¥ 2. 5?2
tead ¥ 3 L ¥
tead ® 4 9 >¥32
Lead? 5 5 *i2
Lead ? b g ‘J?/(r’/
lead ¥ 75 Yy
lead? € 5 2732
ead © 4§ *Va2
Lead?lﬁ 2 2?’ 32—
Dimension B
Lead ¥ / 7 %‘f 7-25-03 T ACK
Lead 4 2- 7 7
lead #5359 5§
Lead 7 f/ﬁ/
Lead 75 f 5/5’
Lead"‘:r ¢ ? 5/,(
Lead ? W/Lf/
Lead #5 7 “ly
Lead ¥ 9 7 ”/P‘-f
Leadﬂig 7 Yy
Dimenston C
Lead 7/ 37 /%‘f 9-25-03 TACK
lead #2339 'Yy
Lead ¥ % 37 'Yy
Lead” 4 21 Yy
tead ¥ 5 39 'I/biff
Lead” § 39 %/pd
Lead ¥ 7 39 Vit
Lead ¥ 8 39 'ed
Lead "9 39 ”/O‘f
Cead® 039 P/




Test # Test Title Date Technician

Dimenslon D

tead ¥/ 3/ !76{/ §-25-03 _(TaOK

lead £ 2 31 ﬁtf

Lead A 3 3! ’76/

Lead ¥ ‘f 3/ /7/&(;/

tead £5 3/ Ny

tead £ 0 3 Y4

Lead 77 7 3l Yia—

Lead ¥ & HIR/ET

Lead * 7 3/ /L{

Lead ¥ 103 ’,74{/
Dimenslon E

Lead # / [ 7-25-3 T acK

Lead ¥ 2 &

Lead ¥ 3 b

Lead * ¥ b

Lead # £ b

Lead * L (/

Lead ol 7 %

l.ead #g ¢

Lead # ? 0

lead T ¢

Dimension F ___ 2 %‘f 9-25-03 TALK
Dimension G

Lead _* / © 9-25-0> TACK

lead ¥ 2 0

Lead #3 0

Lead ¥ # ’/b?

Lead 7.5 y&ff

Lead” £ %lf

Lead” 7 0

Lead 79 ’:/bf-/

l.ead # ¢

Lead 4 0

Dimension H . 007% 42603 TACK




——
Test # Test Title Date Technliclan

2 Pressure Test SN
Result (circle one) @Fail ?- (203 /?F
Degradation of pressura? 7OAE

3 Leak Test
Result {circle one) G@Fail 7-/58-03 ,?/‘—
Leak rate achieved? [l x» /0" 4 '

4 Voltage Isolation Test Iin Air
Result (circle ona) @ail (1 ~] §- Oj /3 /‘7
Isolation voltage achieved A K/ YILY

5 Voltage Isolation Test in Dewar
Result (circle one) Pass)Fail /0-15-02 GR
Isolation voitage achieved é 00 V

6 Full Current Test —
Result (circle one) éasé Fail [0-15-03 &R
Max voltage across lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer /%/W
& 7 /
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Current Lead Test Data Sheet

Current Lead Serial Number SWo%o 9 B Dwg and Rev Number 03-F8I1-ZDI e

Test # Test Title Date

Techniclan

1 Dimensional Check

Dimenslon A

q
Lead A! ¢ %L 9-25-03

, TACK
Lead #F2- 5‘ 5%4

Lead #3 /P
Lead F¢ % ;Z}i-
Lead AL & g
Lead © & ya *7,/?7"
Lead
Lead
Lead
Lead

Dimension B

Lead 7/ ? 252 4-25-0% TACLK
lead "2 1 %V/32
Lead’#; ? Z/ 12

Lead‘* f ? ;’/37/
Lead 7 5 7 4//04
. Lead“é’ 9 "'}/’32/
Lead
Lead
Lead
Lead

Dimension C )
Lead */ 39 Yz 9-25-03 JAC K
Lead "'2 317 /s
Lead# 5 7 ? ’j§
Lead 7/ 3 7y
Lead?S 39 Yy
Lead 7( 39 Yy
Lead
Lead
Lead
Lead




Test #

Test Title

Date

Technlclan

Dimension D
lL.ead #{ 3 0 %L

f-25-03

JF ALK

ifead "2 3 0 ‘_7/37_.-

Lead ¥ 3 30 'Yy

Lead * 4 30 1%y

lead B85 30 %32

Lead 2/ 30 %32

Lead

Lead

Lead

Lead

Dimenslon E

Lead # [ é:

Lead # Z

3-25-03

JACK

l.ead ¢ 3

Lead * '1‘

Lead # 5

oS [©

Lead #

Lead

Lead

Lead

Lead

'S
Dimension F 5 4

Dimensi,on G
Lead # / / ¢

9-25-03

ALK

Lead ¥ 2

9-25%5- 03

JAacK

¥
Lead ¢ 3 _//(,4

Lead” ¥ 0

Leadd 5 ]

Lead 4 b 7

Lead

Lead

Lead

Lead

Dimension H L, 0?03

9-25-03

JACK




-
Test # Test Title Date Techniclan

2 Pressure Test
Result {circle one) éass}ail @-/0-03 /7/_
Degradation of pressure? NONE

3 Leak Test
Result {circle one) ( P.@Fail 9-—//' 03 /?ﬁ
Leak rate achiaved? /x/0" 7

4

Voltage Isolation Test in Air - ,
Result (circle one) @il 1-{1-03 /5/14
Isolation voltage achieved ;U< V/ lf j < V

§ Voltage Isolation Test in Dewar
Result (circle one) éass ail [0-~{T-D3 6B
Isolation voitage achieved GLOp 3/

6 Fuif Current Test

Result {circle one) 693“ /(?//7/@ m

Max voltage across lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer ,/7/%”—\

Z “;ﬁﬁjzy’
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Current Lead Serial Number W60 ?C

-

Current Lead Test Data Sheet

Dwg and Rev Number 03~ 7557 - Joo7™ -0

Test # Test Title

Date Techniclan

1 Dimensional Check

Dimenslon A

Lead"’ 7 i 5%* g-25-03 T #C K.
Lead 4 g ya 57/09‘

Lead” 4 ¥ 57 u¢

tead 2 /0¥ Sr/btf

Lead % // o Y5y

Lead @ _/2- o

Lead

Lead

Lead

L ead

Dimension B

Lead ¥ 7 7 */32- 9-25-05 T ack
lead ¥ 8§ W32

Lead""'? ? 2%2-

Lead ¥ /0 ?%

Lead # // ? 22—

Lead # 12 7 V32

Lead

Lead

Lead

[ead

Dimension €

Lead # 7 39 Y ey 92513 JM.K
Lead #_8 39 iy

tead ® ¢ 34 I%

Lead & /0 39 /5

Lead #_// 39 Y32

Lead & 1 Z- 39 Y4

Lead

Lead

Lead




Tost #

Test Title Date Technlcian
Dimension D

tead #7 309/ 32 3-25-¢3 7 ACK

lead ¥ 8 20 Yy

tead 9 30 Wy

lead ¥ /0 30 /?/6-,4/

Lead"r’/ 30 (A’.#

Lead ¥ {2 30 /4

Lead

Lead

Lead

Lead
Dimension E

Lead # 7 ¢ G-25-03 JACK

Lead ++ 8 (/

Lead * ¢ 5 ('/3/44

Lead ¥ /0 5 ¥ oy

tead £ I/ (/’

lead® 2= (&

Lead

Lead

Lead

Lead

Dimension F 5 J//b_ 9-25-03 TACK
Dimension G

Lead ¥ 7 0 g-25-03% TACK

Lead A § &

tead # ¢ 0

Lead * %0 d

Lead % _4/ O

Lead # /2 [y

Lead

Lead

Lead

Lead

Dimension H L0060 g-25-02 TACK




Test # Test Title Date Technician

2 Pressure Test
Result {circle one) G@Fail ?"/ /-03 W L
Degradation of pressure? A/ONE

3 Leak Test
Result (circle one) G@}k’-ai!o 9-/2 -07% /? }C

-7

Leak rate achieved? b .Yy /D

4 Voltage Isolation Test in Air _
Result {circle one) @asQFail Z-t 2 -0 i P)M
Isolation voltage achieved ;l(\// Lf‘/ ( I/

5 \Voltage Isolation Test in Dewar
Result (circle one) é@aﬂ /D -[&;*D'L @5
Isolation voltage achieved 600 V

6 Full Current Test

Result (circle one) 6%/!"&!” 10-16-D3 G B

Max voltage across lead
Lead
Lead
Lead
Lead
-Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer /%

T =
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-

Current Lead Test Data Sheet

Current Lead Serial Number 3WO ?O 9 D Dwg and Rev Number O3 -G3T/— 3205 -rzo

Test # Test Title Date Technlclan

1 Dimensional Check

Dimenslon A
Lead #1341 fr/ﬁﬁ
Load #1447 o4
Lead
Lead
tead
l.ead
Lead
Laad
Lead
Lead

4-26-3 T34 A

Dimension B
Lead #13 7 Wiz
tead * /4 7 2//32
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

§-25 - JACK

Dimension C
ead 273 39 Yy 9-25- 0>
Lead #sy 3% 7
Lead
Lead
Lead
Lead
Lead
Lead
l.ead
Lead

T ACK




Test #

Test Title

Technlclan

tead # 17 30 %
lead F ¢ 3So ’%5!

Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Lead
Lead
Lead
Lead
Lead
Lead
lead
Lead
Lead
Lead

Dimenslon D

Dimenslon E
# 43 ¢

# 1w L

Dimension F

Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
tead
Lead

Dimension G
*12 Yoy

#¥ Vg

Dimenston H

JTACK

§-2 573

JACK

7-25-0)

T ALK

7-25p3g

JACK

4-25-037

TACK




Tast # Test Title Date Technlclan

2 Pressure Test
Rasult (circle one) @@Faii ?-9-0.3 yza
Degradation of pressure? A0AE

3 Leak Test
Result (circle one) <assb=all 7 -/0 1003 ?f—
leak rate achieved? L /0"

4 \Voltage Isolation Test in Air ‘
Resutt (circle one) @ass ail 7- [o-03 f%
Isclation voltage achieved 2o [ Yoo

5 Voltage Isolation Test in Dewar
Result (circle one) éass)Fail (-1 2“03 GB
Isolation voltage achieved fa D

6 Full Current Test

Result (circle one) é@Fail

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

44

—~7

Project Engineer _WJ
7 /




_%‘ SO0E-1556-€0 T‘_ 9t
[ 1401 133mHs OM Drimyval s v 2s

ro /g1l
AT QIAOHAY| A8 QIMIIATN| g nemwy 3ivQ

SIHONI ] ‘GILRHOWS AL §I
INL'SIUINOYW NY HIIWY 70 NOISSIWEDY NILLUM

NI 3HY SHOISNIAI 11V HL LNOHUM JOHM 10 LIV NI NOIONOOWJIY ANY OL8LT
Q319345 ITMUIHLO $53TNA NI IDHE YYO “INFSOUINOVIN NY DRIWY 4O AINIJOTY

F10% FHL 51 DNIMYIA SIHL NI OINIVINOD NOUYWIOINI 3K1

$.038 TYNOISNIWIQ

Sl 59 = HAINI 35v4ans NOUVYWYEOINI A¥VIIINJ0dd

XYW P41 1007 davHS TvIag
LK-,0 7 S1ONY

.HUU\/ &—2.( 80 S000 7 $1vwWID30 XXX
el == Con i |02 401+ - (ING1AQ paunbai jou) yBnoiypesy o s ids o) oBupy) Jo doy) |
ONI SOLLINOVIN NVIIYIWY | 09038 Smaiio sawi __mo.. -/+ Iojndipuadiad - (uoypjuslo 82Dy 10{2NpuUcD o wnipg) H
«£0° -/+ IDINDIpuadiad - {uoynjusuo 9204 I0}2NPUOD O WNIDg) ©

P3| dwy 009 o) 01 > P3| dwy 07| 10} G1'G > - (IojpWwoip 19jno adojoaus posl) 4
SOl -/+ |PUIWON - {80y dbj 8BD}j0A 0O} OGSNG JO WOLog) 3

LOL" -/+ IPUION - agn} Buyonsul 01-2) jo pua o} abupy Jo woyog) g

LOL"-/+ JOUILON - (Jogsng Jo pus of aBupjj Jo woyog] D

017 ~/+ IDUIWON - (s}a)3n0 spB Buijooo o) abubj jo dol) g

LU -/+|OUION - [UoljDBULoD 9|gpD Jamod o) aBubj) jodoj) v

Y-V M3IA (sayour ui)

SBUMDIP BULNODINUDW WO PAUIDIO SUOISUSWID [OUILLON
$9DUDIBJ0] |DUOISUS W]

169°6
D +00°06
— -7
— J00¢
1
: ]
3 _”” O 1| —
1 | " “
[
; * : ]
] H . = —
2 P — - —
| B 1806Q
VY &8'F q 82°0c

200768

h-——— 4§96




